PARTS MANUAL

Fig. 19 GAS TANK/SEAT/BELT
REF NO. PART NO. DESCRIPTION REQ NO.
1 535-3007 SAFETY BELT COMP. 1
2 500-1044 BELT WASHER @12 1
3 500-3033 SPECIAL BOLT M7/16”X28 1
4 500-1045 NUT BELT M7/16” 1
5 500-1173 BOLT STRAP M8X1.25X40 2
6 500-1069 WASHER ®8 6
7 534-2801 SEAT RALL SET 1
8 500-1174 VACUUM TUBE 2
9 537-3012 FUEL TUBE CLIP 1
10 500-1043 LOCK FLANGE NUT. M8 1
11 540-3011 FUEL TANK CAP COMP. 1
12, 12a, 12b | 550-0152 blu, 550-0652 cbn, 550-0552 slv | FUEL TANK COMP.(B.R.S) 1
13 500-1070 BOLT-WASHER M8X1.25X25 4
14 500-3016 TANK COMP. COLLR 4
15 500-3017 RUBBER MOUNT 4
16 500-1107 FLAT WASHER ®8 4
17 540-3003 FUEL AUTO COCK ASSY. 1
18 540-3004 GAS FILTER 1
19 537-3016 FUEL #1 TUBE COMP. 1
20 537-3015 FUEL #2 TUBE COMP. 1
21 537-3014 VACUUM TUBE COMP. 1
22 535-2801 SEAT COMP. R.-GSR 1
23 535-2802 SEAT COMP. L.-GSR 1
24 509-2807** AUXILIARY SPEAKER - R (OPTIONAL) 1
25 509-2808** MAIN AUXILIARY - L ( OPTIONAL ) 1
26 500-1056 LOCKING NUT 6
27 500-0112 SPEAKER BOLT 6

19




